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NovoSeven® RT 1 MG/VIAL - 142-63-32929-00
NovoSeven’RT 2 MG/VIAL - 142-64-32930-00
NovoSeven®’ RT5 MG/VIAL - 142-65-32931-00
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Eptacog alfa (activated) 1mg/vial :'2'wa nin
Eptacog alfa (activated) 2mg/vial
Eptacog alfa (activated) 5mg/vial
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NovoSeven RT is indicated for the treatment of bleeding episodes and for the prevention of bleeding in

those undergoing surgery or invasive procedures in the following patient groups:

e in patients with congenital haemophilia with inhibitors to coagulation factors Vlll or IX>5
Bethesda Units (BU)

e in patients with congenital haemophilia who are expected to have a high anamnestic response to
factor VIl or factor IX administration

e in patients with acquired haemophilia

* in patients with congenital FVII deficiency

e in patients with Glanzmann’s thrombasthenia with past or present refractoriness to platelet
transfusions, or where platelets are not readily available.

Severe postpartum haemorrhage
NovoSeven RT is indicated for the treatment of severe postpartum haemorrhage when uterotonics are
insufficient to achieve haemostasis.
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4.2 Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and/or bleeding disorders.

In the management of severe postpartum haemorrhage, appropriate multidisciplinary expertise should
be consulted. In addition to obstetricians, this includes anaesthesiologists, critical care specialists
and/or haematologists. Standard management practices should remain implemented, based on the
individual patient’s requirements. Maintenance of adequate fibrinogen concentration and platelet
count is recommended in order to optimise the benefit of NovoSeven RT treatment.

Posology

Severe postpartum haemorrhage

Dose range and dose interval

The recommended dose range for the treatment of bleeding is 60 — 90 pg per kg body weight
administered by intravenous bolus injection. Peak coagulant activity can be expected at 10 minutes. A
second dose can be administered based on clinical response of the individual patient.

It is recommended that in case of insufficient haemostatic response, a second dose can be
administered after 30 minutes.
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